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Summary of testing:

TRAE B EE:

Tests performed (name of test and test clause): Testing location:

WRTE (R4 &%) TR b 5«
Test(s) Sample Number All tests as described in Test Case
W H FEfd 5 and Measurement Sections were
T.1: Altitude simulation / & EE gerfoﬁrgleéi at the Ialiioratory

— escribed on page 1.
. N=gs=3 AN N

T.2: Thermal test / /mlgf&g\_\t ﬁﬁﬁ{mlﬁlﬁ E i’ﬂfi;ﬁ*ﬁ EP{)HUWE’C$
T.3: Vibration / #&z)) b1# - b8# i 520 2 thgE4T

T.4: Shock / i
T.5: External short circuit / 755 4%

T.6: Crush / ¥ /& cl# - co#
T.7: Overcharge / i 7t b1# - b8#
T.8: Forced discharge / 55U, C6# — c25#

The sample’s status is good.
FEGROL R 4T

The conditions of the batteries of samples No. b1# to b4# are after
first cycle ending in fully charged states.

Bt 5 b1# -bA# oy o — XA 78 R A 1) e 47 HUIR AR ) it

The conditions of the batteries of samples No. b5# to b8# are after
twenty-five cycles ending in fully charged states.

FE 2 5 b5# -b8# )y —+ LU 78 T80 R i 1] )i 5 45 70 RS i
e

The conditions of the cells of samples No. c1# to c5# are at first
cycle at 50% of the design rated capacity.

FE g 5 c1# -C5# )9 55— R 78 T8CB A ) 78 il B AR R 1'50%
RAH LS.

The conditions of the cells of samples No. c6# to c15# are at first
cycle, in fully discharged states.

FE g 5 c6# -CL5#MN SR — XA 78 TR HL A S0 5 RS 1 L

The conditions of the cells of samples No. c16# to c25# are after
fifty cycles ending in fully discharged states.
FEfh g 5 c16# -c254#9 T UG 78 T80 A 391 5 56 4 R R A ) v

o
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Test item particulars ......ccccocoeevieeicie e
FEmfE 2

© A790190
Nominal Voltage of Cell..........cccooiiiiiiniee
FLOAE L

Rated Capacity of Cell..........cooeiiiiiiiee

APPEATANCE.......cccveeeriieeiieeenieeesieeesnieee e Black and Silvery
Pt L RaR i)

Number of Cell..........oovvvviiiiii
HLR R 6pcs (6S1P)

erjfensmn(mm) 68.6mm(max) x 96.2mm(max.) x 213.5mm(max)

Test case verdicts
WA E

Test case does not apply to the test object ................. :
F e ANE T I0 5

Test item does meet the requirement.............cccccecee
MATF &

Test item does not meet the requirement....................
MR &R E

N/A
: P(Pass)

© F(Fail)

Testing W&

Date of receipt of testitem ........ccccceecvvvceeviiee e

PR H

Date(s) of performance of test .......ccccvvvevceevceniiiennne
DA

© 2017-11-20

: 2017-11-20 to 2017-12-11

General remarks &%

This report shall not be reproduced, except in full, without the written approval of the testing laboratory.
BRAF ], R ASI = S AR & AFHE > B .

The test results presented in this report relate only to the item tested.

AR I INAEE SRR R AR i 157

"(see remark #)” refers to a remark appended to the report.

CORLTE#)" PRI I AE

Throughout this report a point is used as the decimal separator.

A v BLriAE N EOR 2 BB AT
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Guangdong, China
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General product information:

FEamlE e
The main features of this model are shown as below:
7 B B
Nominal Nominal | Maximum | Maximum | Maximum Cut-off
Nominal | Nominal | Charge | Discharge | Charge | Discharge | Charge Voltage
Model {5 | capacity | voltage Current Current Current Current Voltage o Eﬁ%ﬁ
PUERE | FEE | PUERHE | FUEBCE | AR | SN | mARH LR
EM FHLI ZEM M HLE ;
Battery /Hiith
22(2)202r{1/Ah 22Ah 22.2V 5A 11A 10A 60A 25.2V 19.2Vv
Cell /81
A790190 22Ah 3.7V 10A 22A 10A 100A 4.2V 3.0v

Test Procedure:
MAAFL T :

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

DRAT. 1-T. B2 M7 AR VX FE [R]— 2 HSs sl B kAT . T.6RIT.8Z50FH A (1 s sl Ayt b AT K. T.7707 LA
ZHGT.1-T.5Ml b 58 o4 i) r it kA 70k

2. In order to quantify the mass loss, the following procedure is provided:
AR R AL IR IR A B

(M1-M2)

Mass loss (%) = x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.

MLZIART I E &, M2 I EE . AR AN Table 38.3. 1 AR AT “ AT & it

9%” R
Table 38.3.1 Mass loss limit
Mass M of cell or battery Mass loss limit
M<lg 0.5%
lg SM<75¢g 0.2%
M>75¢g 0.1%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/& E L

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20£5°C)/#4 H 05 AT B i 7E
% N2045°C. KL JIA K T11.6kpalf) A Hi
JAEA DT 6/

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TR MTRIAT S 2K ol TE M. oo,
T LA R A KR A s A a5 T i
F S AN T I T % S f9900% . BB THISG T FEL e
73 THI R SRANIE FH T 58 4 T8 HEL J PR R C AT LS o

No leakage, no venting, no
disassembly, no rupture and

no fire. / LWk LEMW. T
R oL T K
Ko

The data see table 1. / it %
P21,

38.3.4.2

Test T.2: Thermal test/ig B iR%

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40£2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). 15 S FE S UE 7242°C A B B E £ /106
AN, RIFTE - 4022°CHFRES il B 52 /b 64N/
BF o il B 4 (1) B K AT B T [R] 30408 o A b AR FA
109K, HeJa RERE T TE 20+5° C I PR B Hh i B 24/
i o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /X T KBS FIKHM,  7E i
AVIC IR 8 R I TE] g5 124 /N o

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TSR & 2K TN, TR, .
ToRIZR VA S TeAE KIS s FRS B FRL v 38/ F) T %
R S AN T T % L S 9900% . IR TR T+ HEL s
73 THT ) SRANIE FH 58 4 T80 HE e PR HLES AT L

No leakage, no venting, no
disassembly, no rupture and

no fire. / LWk~ TLEM. T
R TORER LR T K
%o

The data see table 1. / it %k
WL,

38.3.4.3

Test T.3: Vibration/#zEzh

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /F & 200 2R [E] 2 2E (R IR B &
B b RSLAEZBIE, PL7THZHS N %200Hz,
SRR B BITHZ )y —MES, — MES S5
B XTREAN=ASTAREE BT ) BN 1200, H3
AN Ferp— ARSI 1) 06 0 3 ELAE o AR A
T

The logarithmic frequency sweep shall differ for
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /%} T Fi A K T-12kg (I b (FRAES
/IS B ) R R e 1 2kg ) FEB O ), 6 HHE
BANIR],

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /Xf T HUEH/IN I, 0P T8y : A
THZIF A ORFF Lgn i) d KN & 1 2454 9 18Hz,
SR HE R IR CRFETEO.8mm (SRS 1.6mm) 34 In A
R HE B K INE L FI8gn (IR 2 N50HZ), i
KM LR HETE8gn B £ AT 48 1 £1]200HzZ »

N/A

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com




Page 7 of 13 Report No.: 17PNS12032 04001

UN 38.3

Clause Requirement + Test Result - Remark Verdict

For large batteries: from 7 Hz to a peak P
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /hf TR, XF#EA4CA: MTHZIF iR
TRAF LGN B RN I3 fE BB 918HZ, SRRk
TEPREFAE0.8mm (e e 1.6mm) FEH9 N B 3
KNI F2gn (FiF L1 925Hz), H 5 K s
TR 72 2gn L2 JA 18 11 $]200Hz

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire during the test and after the test and if | no fire. / LI LEMW. I
the open circuit voltage of each test cell or battery | 43 i@ . TLHEZLLL K T3 KN
directly after testing in its third perpendicular %

mounting position is not less than 90% of its
voltage immediately prior to this procedure. The The data see table 1. / 3%
requirement relating to voltage is not applicable to | 4& 3% 1.

test cells and batteries at fully discharged states.
TR AT AT S 2K ol TR M. oo,
ToRR VA S TCAE KIS s R RS B FL Vs 38/ ) T %
FL S AN T T % S 9900, BB TR T HEL e
73 THI 2 SRANIE FH T 58 4 T8 HEL S PR FLC AT LS

38.3.4.4 |Test T.4: Shock/ P

Test cells and batteries shall be secured to the P
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. Each cell or battery shall be subjected to a
half-sine shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds. Each cell or
battery shall be subjected to three shocks in the
positive direction followed by three shocks in the
negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total
of 18 shocks. /UK [ (L4 s (E AN RE . X4
ANFE i LA 2 150gn 1 RS2 s e i s, ik
MRFERems. BRI L E = A EOAH 2 LA HL it
LRITAIETT M& 2 =k, BEERTT IS
Z=Uahid, BItgZ18kmhd.

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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Verdict

However, large cells and large batteries shall be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds.
Each cell or battery is subjected to three shocks in
the positive direction followed by three shocks in
the negative direction of each of three mutually
perpendicular mounting positions of the cell for a
total of 18 shocks. /K HELE AR It 40 28 57 d5e K ik
JE50gn Ak G2 ] L Ams 2 IE 5%k s o A
P Db Z5UE = EAH 2 LA F i 22 2 T 6 i) E 77 )
g =Pty HEELERIT A =i, B3
£218 M.

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ ST S 2R iR B M. Too i
T VL S TeAE KR s RSl e vt s 1 T
FE R AMIC T B T % R 9 90% . HEIHIOC T H
77 THI SR ANIE T 78 4 0 H, i 1 S A L

No leakage, no venting, no
disassembly, no rupture and

no fire. / LW~ ILEM. T
IrfE . TCRE LA TCHE KL
%o

The data see table 1. / it %
WKL,

38.3.4.5

Test T.5: External short circuit/4M 55 %

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 55+2°C and then the cell or
battery shall be subjected to a short circuit
condition with a total external resistance of less
than 0.1 ohm at 55+2°C. This short circuit condition
is continued for at least one hour after the cell or
battery external case temperature has returned to
55+2°C. /TR FFINA TR BE A2 € 7E55 +2°C, LAMH#
FE S AR BEIL $1]55+2°C, R JE 4 FF i 1E 57U FH /)N
T LERAB Y AL BRI B AT R, o il R P T
PR $55+2°C 2 J IRFFRLER RS LN PA_E .

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
RO R AT A 20K AR AR LS S5 610
BFp, hRBEAREL70°C, FEHTHE. Tom
RINTCH KNG R

No disassembly, no rupture
and no fire. / oo i oL
AR TG KR KA

The data see table 1. / it %
P21,

38.3.4.6

Test T.6: Impact /Crush/i&H/FE

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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Test procedure — Impact (applicable to cylindrical
cells not less than 18.0mm in diameter) /4 o (& &
T HAA KT 55T 18.0mmir [ A: 2 HLts)

Pouch cell/43:4k fa ks

N/A

The sample cell or component cell is to be placed
on a flat smooth surface. A 15.8 mmz0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. L5 BE—A
PP F. K —EHA2915.8 mmt 0.1mm,
KA/ T 6em 1) 316 ANEE AR HE A A ot o T8O
Jei, ¥ FiEN9.1 kg20.1 kg EYIM61+2.5 cmif)
T E T ) B

N/A

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /4% 5% f& o5 K
ats PN S R P AT SRR G
(1 E41£15.8 mmz0.1mmZ i R P EE . &
ANFE D R sz —kdE

N/A

Test Procedure — Crush (applicable to prismatic,
pouch, coin/button cells and cylindrical cells less
than 18.0mm in diameter). /455 (& FH TAEHTE
LR A /A0 BS B AR /N T-18.0mm ) [ A
L)

Pouch cell/4%:4k /i ats

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /(K5
JRAE PN T Z ) 5% [, BF IS LNk, 1258
—NE Al R E I R Z) N1.5emls. HE I RRAL i
17, HEHILLIF =Ml —

(a) The applied force reaches 13 kN+0.78 kN; /jis
BN 7715 %113 kN+0.78 kN

(b) The voltage of the cell drops by at least 100
mV; /B i I LR T B 22 20 100mV

N/A

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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Result - Remark

Verdict

(c) The cell is deformed by 50% or more of its
original thickness. /HLt AR Tk 5 45 J5 FE 1150% LA
ol

N/A

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. MAE I BARAR AR M AN B¢ 9 F) — T e [ - 410
JHSE T TR F S S 3B R TRt R o R T S5 0
BN D RCTD YA

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
FEEASRE SR ARk, I H R G 52 —IKiE .
T 45 R 5 A ot S i B2 6 /N

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C

and there is no disassembly and no fire during the

test and within six hours after this test. /&5 2
K MK LA JF6A N, SRR EA
#iE170°C, I HIERAMTE KINERE.

No disassembly and no fire.

1o, Tk KGR .

The data see table 2. / it %
P WFK2,

38.3.4.7

Test T.7: Overcharge/it 7 e

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /7TE =i, A2l
T 7 B PR ) B R AR 8 78 L R UAU A AR TS R, UK
(] 24/ o DU fe /N RS ANT

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /4l
FiE B AR 78 AN I 18V, AR ) 4
/IN 7 H FL S 7 i 36 T PR ) e K 7 L P S ) T A
B 22V R BN

N/A

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge

voltage. /4n il i 7 B AR K 78 L L g 18V, A
DU P B/ 78 Pl P M I 12 F1J 38 7o B 1 e K 7 FE
B L. 21

The voltage of the test is
30.24V, and the current is

20A. / ML HLE430.24V, H
M N20A.

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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There is no disassembly and no fire during the test | No disassembly and no fire. / P
and within seven days after the test. /fEMIH A | Toorfil, ToE KILR KL
dpoe b L e AN 7 e T

WFEHIRTRA, HE T RRER KILL. The data see table 3. / jil %1

PEULES -

38.3.4.8 |Test T.8: Forced discharge/sa | & P

Each cell shall be forced discharged at ambient P
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /#E %R T, RS HUSERAE L2V
FL YR EEAT SRR, I B ARV A A
OV A6 LR A )3 PR B RR PR e R0 LA

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /45 52 Ft5CH, B T
Ao R IRRAE I RS b PR3 KN T R A SR R 3R
73, BN HEOS B SR A TR R I 18] (/NI 9 0E 5 e Bk DA
W46 IR (25 ) o

There is no disassembly and no fire during the test | No disassembly and no fire. P
and within seven days after the test. /ZEMl A | /TG TG KRG K E o
Vs D= AN Je Ji >

WTERRTRPY, PRI RRILAT KGR The data see table 4. / Jli %

i 4.
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Tables
Table 1: T.1~T.5/ 1. Wik 1~WiK 5
Sample| Mass | OCV  [Test 1: Altitude simulation/ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Tgf]to?'é gﬁﬁ:ﬂ?l
No. | priorto f”?r(\t/())/ WA 1 EEAR W 2: R AT A 3: 3 B 4: e PR 5. AMERAERE
RS test (g)/ll 3 ; ; ; ; '
o _\Lﬁ—ﬁuﬂ-(%ﬁ AR Mass loss | Change ratio| Massloss | Changeratio| Massloss | Changeratio| Massloss | Change ratio Temp. (C)
% FL s (%) (%) (%) (%) (%) (%) (%) (%) P
b1# 2604.030| 25.193 0.000 99.996 0.001 99.936 0.001 99.996 0.000 99.992 55.6
b2# 2604.260| 25.189 0.000 99.996 0.001 99.933 0.001 99.996 0.000 99.992 55.6
b3# 2604.094| 25.189 0.000 99.992 0.008 99.925 0.001 99.992 0.001 99.992 55.7
b4# 2603.800| 25.195 0.001 99.996 0.010 99.960 0.000 99.992 0.000 99.996 55.7
b5# 2604.294| 25.190 0.000 99.992 0.001 99.940 0.000 99.992 0.000 99.992 55.6
b6# 2604.201| 25.196 0.000 99.996 0.001 99.933 0.001 99.996 0.001 99.996 55.6
b7# 2603.639| 25.194 0.000 99.992 0.001 99.944 0.000 99.996 0.000 99.992 55.7
b8# 2604.366| 25.195 0.001 99.996 0.001 99.940 0.000 99.992 0.000 99.992 55.6
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Tables
Table 2: Crush/ &2: /&
Sample No. cl# c2# c3# ca# c5#
E‘Z‘Sﬁ OCV prior to test (V) | 3.828 3.827 3.828 3.826 3.828
Temp. (°C) 26.3 27.4 27.2 27.7 26.6
Table 3 : Overcharge / ¥&3: X7 H
Sample No. bl# bo# b3# ba# b5# b6# b7# b8
Test 7:
Overcharg® ooy priortotest (V) | 25190 | 25196 | 25189 | 25195 | 25190 | 25189 | 25192 | 25.192
Table 4 : Forced discharge / %£4: 7
Sample No. c6# cT# c8# co# clo# cll# cla# cl3# cla# cl5#
testa: | %Y Py | ades | 3465 | 3466 | 3467 | 3466 | 3465 | 3466 | 3465 | 3467 | 3460
Forced
discharge Sample No. cl6# cl7# cl8# c19# c20# c21# c22# c23# c24# c25#
ocv p?\‘/’)r otest | 3466 3.467 3.465 3.466 3.465 3.466 3.465 3.467 3.466 3.465
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Figure 1 Overall view | of battery

Figure 2 Overall view Il of battery
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Figure 3 Internal view of battery

Figure 4 Overall view of cell
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